Sleep.8

Good Sleep Changes Everything
FURNITURE ASSEMBLY INSTRUCTIONS

Instrucciones de montaje | Manual de montagem de
moveis | Mobelmontierungsanweisungen | Odnyieg
ouvapuoAoynong emitmAwyv | Mébelu montazas instrukcijas
| Instructiuni de asamblarea mobilierului | MoAGbli
kokkupanemise juhend

Bed with a lifting mechanism | Cama com mecanismo de elevagéo | Cama com
mecanismo de elevacion | Bett mit der Hebevorrichtung | KpeBar pe avugwriké
punxavioud | Gulta ar pacelSanas mehanismu | Pat cu mecanism de ridicare | Voodi
tostemehhanismiga



10,30-A, 05, 50-P, 070, 080, 090, 090 Grand K/Grand H, 90-G, 90-G G1rand K, 90-L, 90-K, 90-M Grand, 90-C,10-E, 30-D, 50-D,
250



Bed Parts list / Lista de pecas / Listtado de componentes de la cama / Komplettierungsliste des bettes / Aicta pe

UAIKS kpeBaTiou / Gultas komplektacijas saraksts / Lista pachetelor patului / Voodi komplektsus

Package Part Article Name Quantity
K01 Headboard / 1
Package No. 1/ Respaldo / Cabeceira /
Embalaje no. 1/ Lehne / Miow otmhpiypa /
Embalagem n® 1/ Atzveltne / Tablie / Seljatugi
Verpackung Ne1 /
Zuokeuaoia utr'ap. 1/ K05 Bottom of a Storage Box / 2
lepakojums Nr. 1/ Fondo del cajon / Fundo da gaveta /
Pachetul nr. 1/ Boden der Aufbewahrungsbox /
Pakend nr 1

KdaTtw pépog Tou Aivou cuptapiou / Velas kastes dibens /
Partea de jos a cutiei de lenjerie / Linakasti pohi

K09

Case for Rails (*for beds with a removable case) /
Funda para el bastidor (*para camas con funda extraible) /
Capa para as barras (*para as camas com capa removivel) /
Bezug fur Zargen (Nur fir Betten mit einer Hebervorrichtung
und Zargen, die vollig mit Padding bezogen sind) /
KdaAuppua yia 1o a@dyio / Apaltapu parvalks /
Acoperire pentru cadru (*pentru paturi cu acoperire
detasabild) /

Kate tsargadele (*eemaldatava kattega vooditele)

User guide /

Instrucciones de uso /
Instrucciones para el Ensamble /
Bedienungsanleitung / Eyxeipidio xpriotn /
Lietotaja rokasgramata /
Instructiuni de utilizare / Kasutusjuhend

Sample of fabric (*or sewn into cover for braces see pt.
p.38)/

Muestra de tejido

(*puede estar cosida a la funda del bastidor, véase paso 38) /

Amostra de material (ou cosido na capa, ver ponto 38) /
Stoffmuster

(*oder in den Bezug der Zargen eingenaht, siehe Punkt 38) /

Agiyua u@AaouaToC




(* papuévo oTO KAGAUPPA Tou TTAaIciou, BAETTE TTaPAYpPaPO
38)/
Auduma paraugs (*vai ieSats apaltapu parvalka sk. p. 38) /
Esantion de tesatura
(*sau este cusut Tn acoperirea cadrului, vezi punctul 38) /
Kanga ndidis (*vbi dmmeldud tsargade katesse, vt punkt 38)

Package No. 2/ K02 Side Rail / 2
Embalaje no. 2/ Lateral del bastidor /
Embalagem n® 2 / Barra lateral / Seitenzarge /
Verpackung Ne2 / \ / MAaivé oedyio / Sanu apaltapa /
2uokeuaoia utr'ap. 2/ Cadru lateral / Kllgtsarga
lepakojums Nr. 2/ Footboard brace / 1
Plic;rllzt:clj ':]rr g / \ K03 Pie del bastidor / Traverssa peseira /
\/ Zarge des FulRendes / Meoaio ogayio /
Vidéja apaltapa /Cadru piciorului / Jalutse tsarga
Assembly Instructions / 1
Instrucciones de montaje / Manual de montage /
Montierungsanweisungen / Odnyieg cuvapuoAdynong /
Montazas darbu instrukcija /
Instructiuni de asamblarea
Package with Legs. Leg configuration depends on the bed model demonstrated as a sample 1 Set
Fittings / in the store or on the web-side (please see the leg component list) / 1 Conjunto
Paquete con Pata. El disefio de las patas depende del modelo de cama mostrado 1 Conjunto
accesorios / @3}\)}) en la tienda o el sitio web (Véase el listado de patas y sus componentes) / 1 Set
Saco com acessorios 0 Pés. Modificacdo dos pés depende do modelo da cama, 1 o€t (oe1pd)
/ Verpackung fornecido como exemplo no saldo ou no site (ver lista de pecas dos pés) / 1 kompl
mit Beschlagen / FiRe. die Modifikation der FliRe hangt vom Bettmo-del ab, das als (komplekts)
MakéTo e€apTnUATWY muster im Mobelsalon oder auf der Webseite prasentiert wurde. 1 set

ETITAWY /
Soma ar piederumiem
/

Pachet cu accesorii /
Pakend furnituuriga

(siehe die Komplettierungsliste der Fife) /
Mo6dia. H Tpotrotroinon Twyv odiwv eEapTATal aTTd TO JOVTEAO TOU KpERaTIOU
TToU TTapouacIadeTal wg dciypa oTo GaAdvi 1) atov I0TéToTTO (BA. TN AioTal
UTTAPXWVTWV TTOdIWV) /
Kajina. Kajinu modifikacija ir atkariga no apaltapu secibas un veida (skatit
kajinu komplektacijas sarakstu) /
Picioare. modificarea picioarelor depinde de modelul de pat prezentat ca
esantion in salon sau pe site (a se vedea lista completa a picioarelor) /
Jalad. Jalade modifikatsioon oleneb salongis vdi kodulehel naidisena toodud
voodi mudelist (vt jalgade komplektsus)




K06

Grip Strap of the Lift Mechanism /
Tirador de tela para el mecanismo de elevacio /
Alca de elevagao /

Griff-Gurt der Hebevorrichtung /
NAaBA-1pdvta pixaviopou aviywaong /
PacelSanas mehanizma siksna — rokturis /
Maner-curea a mecanismului de ridicare /
Tostemehhanismi depideme-po6n




Bed Parts list / Lista de pecgas / Listtado de componentes de la cama / Komplettierungsliste des bettes / AicTa pe

Nr. 1/
Pachetul nr. 3. Pachet
cu accesoriinr. 1/

Sostenedores de colchdn / Suportes para colchdes
(articulacion) /
Matratzehalter / Zmpiyya oTpwpdaTwy /
Matracu turétaji /

UAIKG kKpeBaTiou / Gultas komplektacijas saraksts / Lista pachetelor patului / Voodi komplektsus
Package Part Article Name Quantity
Package No. 3. Bed — ~ P01 Bed Base / 1
Base/ Estrado da cama / Somier / Metallrahmen /
Embalaje no. 3. Baon kpepartiou / Gultas pamatne /
Estrado da cama / Baza patului / Voodi alus
Embalagem n° 3. N _
Somier de la cama /
Verpackung Ne3. ) P02 _ Long Fastener/ 2
Metallrahmen / \ \ Betorylha Iongl_tudlnal / Barra} de un’|on lateral /
SUoKeUaoia UT'p. 3. Langs_veliblndl_mg / AIG}JVI‘]KI‘] o_Tr]p!ypav/
Bdion kpeBamiou / Garenlska_s_awlce /_$ap§1 Iongltudlnala/
lepakojums Nr. 3. Pikisuunaline pinguti /
Gultas pamatne / = —————— P03 Bar / o 1
Pachetul nr. 3. Baza Travessa / Travesanov/ Schiebleiste /
patului / 21dnpoTtpoxia / Skérssija /
Pakend nr 3. Voodi Traversa / Traavers
alus
Package No. 3. PF10 Lift mechanisms / left and right / 1 Set
Package with Mecanismos de elevacion izquierdo y derecho (articulacion) / 1 Conjunto
Fittings No. 1/ Equipamento de elevagéao / 1 Conjunto
Embalaje no. 3. Hebevorrichtungen die linke und die rechte / 1 Set
Paquete con Mnxaviopoi aviywaong apioTepd kal 6e€id / 1 o€t (oe1pd)
accesorios no. 1/ PacelSanas mehanismi pa kreisi un pa labi / 1 kompl
Embalagem n° 3. Mecanisme de ridicare stanga si dreapta / (komplekts)
Saco com acessorios Vasak- ja parempoolsed tdstemehhanismid 1 set
n°1/ _ PF17 Gas shock absorber(with swivel) / 2
Verpackung Ne3. mit Amortiguador de gas (articulacion) /
Beschlagen Ne1 / e = Amortecedores a gas (dobradica) / Gasfeder (Gelenk) /
ZuoKeuaoia utr'dp. 3. a— AuopTtioép aepiou (uevteaé) / Gazes amortizators (enge) /
MakéTo e€apTnUATWY Amortizor cu gaz (telescop) / Gaasiamortisaator (Sarniir)
emiTAwy utr' ap. 1/ — PF14 Mattress brackets (*may have different configuration) / 2
lepakojums Nr. 3. / 7 g) }
Soma ar piederumiem

Suporturi pentru saltele (*pot fi de diferite configuratii) /




Pakend nr 3. Pakend
furnituuriga nr 1

PF31

Madratsihoidjad (*vdivad olla erineva konfiguratsiooniga)

PFO1

Bolt M8x45 (round head) /
Perno M8x45 (cabeza) / Tornillo M8x45 /
Bolzen M8x45 / M1rouAévi M8x45 (ke@di) /
Skrave M8x45 (cepure) / Surub M8x45 (cap) / Polt M8x45
(pea)

PF04

Screw M6x20 /
Perno M6x20 / Tornillo M6x20 / Bolzen M6x20 /
Bida M6x20 / Skrave M6x20 / Surub M6x20 /
Kruvi M6x20

PF06

Nut M8 /

Tuerca M8 / Porca de parafuso M8/
Mutter M8 / Kapudi M8 /
Uzgrieznis M8 / Piulita M8 /
Mutter M8

PFO8

Washer M8 /
Arandela M8 / Arruela M8 /
Scheibe M8 / MAuvTtripio M8 /
Paplaksne M8 / Saiba M8 /
Seib M8

Package No. 3.
Package with
Fittings No. 2/
Embalaje no. 3.
Paquete con
accesorios no. 2/
Embalagem n° 3.
Saco com acessorios
n°2/
Verpackung Ne3. mit
Beschlagen Ne2 /
>uokeuaoia utr'ap. 3.
MakéTo e€apTnUATWY
ETTTTAWV uTT' dp. 2/

P04

Angle Brace /
Cantoneira / Soporte angular /
Seitenverbindung / Twviakd otApIyua /
Stlra savilce / Sapa de colt / Nurgapinguti

P05

Edge /
Prateleira / Soporte recto /
Schenkel / Paqi /
Plaukts / Raft / Riiul

PF09

Rubber Damper /

Amortecedor de borracha / Amortiguador de caucho /
Gummidampfer / KaoutooUk atmmooBeoTtApag /
Gumijas amortizators / Amortizor de cauciuc /

Kummist amortisaator /

12




lepakojums Nr. 3. - PFO02 Screw M8x50 / 36
Soma ar piederumiem I ||‘] Perno M8x50 / Tornillo M8x50 / Bolzen M8x50 /
Nr. 2/ ¢ Bida M8x50 / Skrave M8x50 / Surub M8x50 /
Pachetul nr. 3. Pachet Kruvi M8x50
cu accesoriinr. 2/ PF03 Screw M8x20 / 4
Pakend nr 3. Pakend )‘,)))‘,m‘mm) Perno M8x20 / Tornillo M8x20 / Bolzen M8x20 /
furnituuriga nr 2 [y Bida M8x20 / Skrave M8x20 / Surub M8x20 /
Kruvi M8x20

Leg Parts List / Lista de pegas para os pés / Listado de patas y sus componentes / Komplettierungsliste der FuRe /
Aiota pe uAiko Modia / Kajinas komplektacijas saraksts / Lista pachetelor de picioare / Jalgade komplektsus

Package Part Article Name Quantity

Leg Parts No.1/ KF16 Bed Leg Supporting Leg Chrome Boyard-100 / 2

Conjunto de pés Ne1 / Pé para cama Pé-suporte cromo Boyard-100 /
Modelo de pata n°® 1/ 0%0 . Pata para cama de cromo Boyard-100 /
Komplettierung der we Bettful Stiitze Chrom-Bojard h-100 /

ETriA EUBe Net/ 516 Ymroothpign xpwuio Boyard-100 / Balsts hrom Bojard-100 /
TIAOY Yia GETTe0ILY Picior-suport crom Boyard-100 /

ut ép. 1/ .. .. .
Kajinu komglektécijas Voodijalg Tugijalg kroom Bojard-100

variants Nr. 1/ KF29 Allen Key / 1
Set complet de picioare Chave Allen / Llave Allen / Inbus-Schltssel /
nr.1/ E¢aywvo kA1di / Atsleéga seSstara /

Jalgade komplektsuse Cheie hexagonala / Kuuskantvéti
valik nr 1

Leg Parts No.2 /
Conjunto de pés Ne2 /
Modelo de patan®2/

Komplettierung der

FlRe Ne2 /
EmiAoyn yia o€ TTOdILV

utr' Gp. 2/ KF40 Washer M8 / 2
Kajinu komp.lektécijas Porca M8 / Arandela M8 / Scheibe M8 /
variants Nr. 2 / N / MAuvTripio M8 / Paplaksne M8 /

Set complet de picioare Saiba M8 / Seib M8

KF36 Plastic Leg Square / 2
Pé plastico quadrado / Pata cuadrada de plastic /
Plastikfu® Quadrat / MAaoTIKO TETPAYWVO TTODI /
Plastikata kajina kvadrats / Picior patrat din plastic /
Plastikust jalg ruut

nr.2/ KF38 Bolt M8x10 / 2
Jalgade IT_(I)(mplgktsuse Perno M8x10 / Tornillo M8x10 / Bolzen M8x10 /
valik nr

MTrouAdvi M8x10 / Skrive M8x10 /
Surub M8x10 / Polt M8x10




Leg Parts No.3 / KF54 Bed Leg No0.1156 Chrome h-150 (pin 8 mm) /
Conjunto de pés Ne3 / Pés para as camas N°1156 cromo h-150 (8mm) /
Modelo de pata n® 3/ Pata para cama n° 1156 de cromo h-150 (diém. 8 mm) /

Komlf_'_e[;;ieNrggg der BettfuR Ne1156 Chrom h-150 /

u - , Méd1 yia kpeBdaTia xpwpio h-150 (poupkéta 8mm) /
Emmoyn yia oeT OBl Gultas kajina hroms h-150 (tapskrave 8mm) /
YT ap. 3/ . Picior pentru paturi nr. 1156 crom h-150 (pin 8 mm) /
Kajinu komplektacijas . ' .
variants Nr. 3 / Voodi jalg nr 1156 kroom h-150 (tikkpolt 8 mm)
Set complet de picioare KF40 Washer M8 DIN 126 /
nr.3/ Porca M8 DIN 126 / Arandela M8 DIN 126 /
Jalgade komplektsuse Scheibe M8 DIN 126 / INMAuvTtripio M8 DIN 126 /
valik nr 3 Paplaksne M8 DIN 126 / Saiba M8 DIN 126 / Seib M8 DIN
126
KF39 Nut M8 DIN 936 /
Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Mutter M8 DIN 936 / Kapudi M8 DIN 936 / Uzgrieznis M8 DIN
936 /
Piulita M8 DIN 936 / Mutter M8 DIN 936
Leg Parts No.4 / KF31 Angled Wooden Leg h-97 /
Conjunto de pés Ne4 / Pé de madeira h-97 angular / Pata esquinera de madera h-97
Modelo de patan® 4/ /
Komplettierung der HolzfuR h-97 Seitenful / ZUAIvo TT6dI ywviag h-97 /
F’u[&e Ned / , Koka kajina h-97 stira / Picior din lemn h-97 unghiular /
EmAoyn qu OET TTOSILV Puidust jalg h-97 nurgeline
utr' ap. 4/
Kajinu komplektacijas KF39 Nut M8 DIN 936 /
variants Nr. 4 / Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Set Comp|etf</9 picioare Mutter M8 DIN 936 / Kapudi M8 DIN 936 / Uzgrieznis M8 DIN
nr. 936
Jalgade komplekisuse Piulita M8 DIN 936 / Mutter M8 DIN 936
valik nr 4 KF40 Washer M8 DIN 126 /
Porca M8 DIN 126 / Arandela M8 DIN 126 /
Scheibe M8 DIN 126 / MAuvTripio M8 DIN 126 /
Paplaksne M8 DIN 126 / Saiba M8 DIN 126 / Seib M8 DIN
126
KF18 Felt Damper /

Amortecedor de feltro / Fieltro protector / Filziger Dampfer /
AtrooBeoTthpag atd Tadxa / Filca amortizators /
Amortizor din pasla / Vildist amortisaator




Leg Parts No.5/ KF41 Decorative Support h-130 Chrome /
Conjunto de pés Ne5 / Suporte decorativo h-130 cromo /
Modelo de pata n®5 / Soporte decorative de cromo h-130 /
Kome.I_e[;;ie'\zgg? der Dekorative Stiitze h-130 Chrom /
u = , AlakoounTiké oTApIyHa Xpwpio h-130 /
EWIAOYST\T{IgF?ﬁ; 706'“’\’ Dekorativs balsts h-130 hroms / Suport decorativ h-130 crom
Kajinu komplektacijas . / )
variants Nr. 5 / Dekoratiivne tugi h-130 kroom
Set complet de picioare KF43 Screw M8x20 DIN 967 /
nr.5/ Perno M8x20 DIN 967 / Tornillo M8x20 DIN 967 /
Jalgade komplektsuse Bolzen M8x20 DIN 967 / Bida M8x20 DIN 967 /
valik nr 5 Skrive M8x20 DIN 967 / Surub M8x20 DIN 967 /
Kruvi M8x20 DIN 967
KF42 Washer M8 DIN 9021 /
Porca M8 DIN 9021 / Arandela M8 DIN 9021 /
Scheibe M8 DIN 9021 / MAuvtAipio M8 DIN 9021 /
Paplaksne M8 DIN 9021 / Saiba M8 DIN 9021 / Seib M8 DIN
9021
KF39 Nut M8 DIN 936 /
Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Mutter M8 DIN 936 / Kapudi M8 DIN 936 / Uzgrieznis M8 DIN
936 /
Piulitda M8 DIN 936 / Mutter M8 DIN 936
KF18 Felt Damper /
Amortecedor de feltro / Fieltro protector / Filziger Dampfer /
AtrooBeoTtApag atd Toéxa / Filca amortizators /
Amortizor din pasla / Vildist amortisaator
Leg Parts No.6 / KF30 Wooden Leg h-97 /
Conjunto de pés Ne6 / Pé de madeira h-97 / Pata de madera h-97 /
Modelo de pata n®6 / Holzfu h-97 / Z0Aivo 631 h-97 /
Komplettierung der Koka kajina h-97 / Picior din lemn h-97 /
Em)\oylj’]u\ﬁz gi? 1/'ro§|o’uv Puidust jalg h-97
T dp. 6/ KF39 Nut M8 DIN 936 /

Kajinu komplektacijas
variants Nr. 6 /
Set complet de picioare
nr. 6/
Jalgade komplektsuse
valik nr 6

Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Mutter M8 DIN 936 / Kapudi M8 DIN 936 / Uzgrieznis M8 DIN
936
Piulita M8 DIN 936 / Mutter M8 DIN 936

10



KF40

Washer M8 DIN 126 /

Porca M8 DIN 126 / Arandela M8 DIN 126 /
Scheibe M8 DIN 126 / MAuvTAipio M8 DIN 126 /
Paplaksne M8 DIN 126 / Saiba M8 DIN 126 / Seib M8 DIN
126

KF18 Felt Damper /
Amortecedor de feltro / Fieltro protector / Filziger Dampfer /
AmrooBeoTthpag atd Tadxa / Filca amortizators /
Amortizor din pasla / Vildist amortisaator
Leg Parts No.7 / KF55 Bed Leg 178 Chrome h-50 /
Conjunto de pés Ne7 / Pés para as camas 178 cromo h-50 /
Modelo de pata n®7/ Pata para cama 178 de cromo h-50 / BettfuR 178 Chrom h-50
Komp_l_ettierung der 0 ) /
_— F,U“S g; 1/1 - M631 yia kpeBdmia 178 xpwhio h-50 /
Y&TV io. 7] Gultas kajina 178hroms h-50 /
Kajinu komplektacijas Picior pentru paturi 178 cr%m58-50 / Voodi jalg 178 kroom
variants Nr. 7 / z
Set complet de picioare O KF39 Nut M8 DIN 936 /
nr.7/ ‘@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Jalgade komplektsuse ~/ Mutter M8 DIN 936 / Kapud1 M8 DIN 936 /Uzgrieznis M8 DIN
valik nr 7 936 /
Piulita M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8 /
@ Porca M8 / Arandela M8 /
N / Scheibe M8 / MAuvTripio M8 /
Paplaksne M8 / Saiba M8 / Seib M8
Leg Parts No.8 / KF69 Bed Leg h-120 /
Conjunto de pés Ne8 / Pés para as camas h-120 / Pata para cama de h-120 /
Modelo de pata n® 8/ Bettful h-120 / No6d1 yia kpeRaTia h-120 /
Komplettierung der Gultas kajina h-120 / Picior pentru paturi h-120 /
FuReNe8/ 3))) Voodi jalg h-120
EmiAoyn yia o€t TTOdIWV
Ut ép. 8/
Kajinu komplektacijas KF37 Decorative Nut /

variants Nr. 8 /
Set complet de picioare
nr.8/
Jalgade komplektsuse
valik nr 8

Anilha decorative / Tuerca decorative /
Dekorative Mutter / Aiakoountiké MAuvTrpio /
Dekorativais Paplaksne / Piulita decorativa / Dekoratiivmutter

11



Amortecedor de feltro 20*20 / Fieltro protector 20*20 /
Filziger Dampfer 20*20 / AtTrooBeoTrpag amo Tooxa 20*20 /
Filca amortizators 2020 / Amortizor din pasla 20*20 /

Leg Parts No.9 / KF77 Bed Leg Chrome h-100 /
Conjunto de pés Ngg// { ) Pés para as camas cromo h-100 / Pata para cama de cromo
Modelo de pata n° h-100/
Komplettierung der BettfuR Chrom h-100 / M631 yia kpeBaTia xpwuio h-100 /
Ermho F,“B’S g‘;’? 1/106|u’uv Gultas kajina hroms h-100 / Picior pentru paturi crom h-100 /
VST:/ .9/ Voodi jalg kroom h-100
Kajinu komplektacijas O KF39 Nut M8 DIN 936 /
variants Nr. 9 / \@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Set complet de picioare ‘/ Mutter M8 DIN 936 / KGpU5I9’\g2 /DlN 936/ Uzgrieznis M8 DIN
nr. 9/
Jalgade komplektsuse Piulitd M8 DIN 936 / Mutter M8 DIN 936
valik nr 9 KF40 Washer M8 /
@ Porca M8 / Arandela M8 /
~\J Scheibe M8 / MAuvTtApIo M8 /
Paplaksne M8 / Saiba M8 / Seib M8
Leg Parts No.10 / KF80 Decorative Support 60*60*195 /
Conjunto de pés Ne10 / Suporte decorativo 60*60*195 /
Mﬁdelo Id?t'pata n‘;10/ Soporte decorative de 60*60*195 / Dekorative Stiitze
omplettierung aer 60*60*195 /
EonFgB?a’\ngo 11/06|o’uv AlakoounTiké oTAPIYHa 60*60*195 /
Y e 10 Dekorativs balsts 60*60*195 /
Kajinu kon?blektécijas Suport decorative 60*60*195 / Dekoratiivne tugi 60*60*195
variants Nr. 10 / KF39 Nut M8 DIN 936 /
Set complet de picioare ‘@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
- nl: 10{ ) ~/ Mutter M8 DIN 936 / Kapudi M8 E)IN 936 / Uzgrieznis M8 DIN
algade komplektsuse 936
valik nr 10 Piulitda M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8 /
@ Porca M8 / Arandela M8 /
~\J Scheibe M8 / MAuvTripio M8 /
Paplaksne M8 / Saiba M8 / Seib M8
. KF81 Felt Damper 20*20 /

Vildist amortisaator 20*20

12



Leg Parts No.11 / KF80 Bed Leg h-120/
Conjunto de pés Ne11 / Pés para as camas h-120 / Pata para cama de h-120/
Modelo de pata n® 11/ Bettful h-120 / M6d1 yia kpeRamia h-120 /
Komplettierung der Gultas kajina h-120 / Picior pentru paturi h-120 /
Fule Ne11/ Voodi jalg h-120
EmAoyn yia o€t TodIwv
utr' ap. 11/
Kajinu komplektacijas O KF39 Nut M8 DIN 936 /
variants Nr. 11/ ‘@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Set complet de picioare ‘/ Mutter M8 DIN 936 / Kapudi M8 DIN 936 / Uzgrieznis M8 DIN
nr. 11/ 936 /
Jalgade komplektsuse Piulita M8 DIN 936 / Mutter M8 DIN 936
valik nr 11 KF40 Washer M8 /
@ Porca M8 / Arandela M8 / Scheibe M8 / NAuvThpio M8 /
\J Paplaksne M8 / Saiba M8 / Seib M8
Leg Parts No.12 / KF130 Decorative Support 60*45*120 /
Conjunto de pés Ne12 / Suporte decorativo 60*45*120 /
Mzdelo ldi_Pata n;12/ Soporte decorative de 60*45*120 / Dekorative Stiitze
Ompe Ierung er 60*45*120/
i Fule Ne12/ 51 AloKOoUNTIKG OTAPIYHa 60*45%120 /
THAOYT Yid GET TIO0IY Dekorativs balsts 60*45*120 / Suport decorative 60*45*120 /
o dp- 12/_ . Dekoratiivne tugi 60*45*120
Kajinu komplektacijas
variants Nr. 12 / KF39 Nut M8 DIN 936 /
Set complet de picioare ‘@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Jnload nkr. 12{ « ~/ Mutter M8 DIN 936 / KapU&gl\éIS/DIN 936 /Uzgrieznis M8 DIN
algade komplektsuse
valik nr 12 Piulita M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8 /
/ Porca M8 / Arandela M8 / Scheibe M8 / IMAuvtrpio M8 /
Paplaksne M8 / Saiba M8 / Seib M8
KF81 Felt Damper 20*20 /

Amortecedor de feltro 20*20 / Fieltro protector 2020 /
Filziger Dampfer 20*20 / ATroofeaTrpag amoé Tooxa 20*20 /
Filca amortizators 2020 / Amortizor din pasla 20*20 /
Vildist amortisaator 20*20

Leg configuration depends on the bed model demonstrated as a sample at the store or website.

Moiicacao dos pés depende do modelo fornecido como exemplo no saldao ou no site

El diseno de las patas depende del modelo de cama mostrado en la tienda o el sitio web.

13



Die Modifikation der FliiRe hangt vom Bettmodel, das als Muster im Mobelsalon oder auf der
Webseite prasentiert wurde

H Tpotrotroinon Twv modiwyv e{apTdTal ATTO TO HOVTEAO TOU KPERATIOU TTOU TTAPOUCIAJETAI WG
Ociypa oTo COaAGVI i} OTOV IGTOTOTTO

Kajinu modifikacija ir atkariga no gultas modela, kas salona vai vietné tiek paradita ka paraugs
Modificarea picioarelor depinde de modelul de pat prezentat ca esantion in salon sau pe site

Jalgade modifitikatsioon soltub naitusesaalis voi kohapeal naidisena esitatud voodi mudelist.

14



Before Assembly:
1. Check the appearance and completeness of items in pack! Claims for damage can only be made for articles with NO
evidence of assembly.
2. Keep packs and instructions until assembly completed! If defects or missing parts are noted during assembly, the
pack must be kept until the arrival of Seller’s representative.
3. Check the quantity of hardware items against the list. The manufacturer retains the right to make construction changes in
an item, replace hardware and fasteners with equivalent items that do not detract from their appearance, nor affect their
functionality. In the case of missing parts or breakage, circle the number of the missing item and inform the store to receive
a replacement.
4. Follow the assembly sequence in these instructions! Manufacturer’s warranty obligations become void if instructions for
assembly and use are not followed.
5. Install the bed on a level floor surface! On an uneven floor, the bed adjustment mechanisms may not work correctly or
become deformed. Assemble bed with 2 people.
6. Assemble parts with care without sharp twists. Set parts stably on floor. Avoid dropping or banging!
7. Move furniture and its parts with only slight lifting. This helps to prevent distortions and breakage.
8. Be sure to lubricate the lifting mechanism during assembly according to the instructions! It allows you to avoid early
appearance of creaking. Repeat lubrication; tighten loose bolts and nuts at least once every six months
9. New furniture can give off the original smell of the materials from which it is manufactured. The smell can last for three
weeks after assembly. It is recommended to vacuum an item and ventilate the room to reduce the strength of the smell.
One should repeat these steps 3-4 times per day.

Antes del montaje:
1. iCompruebe el aspecto y la integridad de las piezas en el embalaje! Se aceptan reclamaciones por dafios solo de los
articulos SIN rastros de montaje.-
2. jConserve el embalaje y las instrucciones hasta terminar el montaje! Si durante el proceso de montaje se detecta algun
defecto y falta de alguna pieza del articulo, debe conservar el embalaje hasta la llegada a su domicilio del representante
de la empresa comercial.
3. Verifique la cantidad de accesorios segun la lista. El fabricante se reserva el derecho de realizar cambios estructurales
del articulo, reemplazar accesorios y piezas metalicas por otros similares que no afecten la apariencia y las propiedades
funcionales del articulo. En caso de falta o rotura, marque el numero de la pieza faltante e informe a la tiendapara su
cambio.
4. ;Siga el procedimiento de montaje que se proporciona en este manual! Si no se sigue las instrucciones de montaje y
uso, el fabricante no se responsabiliza de la garantia.
5. Para el montaje de la cama, jelija una superficie plana! En una superficie no plana, es posible el mal funcionamiento del
mecanismo de transformacion de la cama, deformaciones del articulo.
6. El montaje de la cama debe ser realizada por dos personas. Mueva todas las piezas con cuidado, sin sacudidas,
coléquelas solidamente, evite las caidas y golpes!
7. Mueva el mueble y sus piezas levantando ligeramente. Esto permitira evitar la deformacion y roturas.
8. jLubrique sin falta el mecanismo de elevacion durante el ensamble, de acuerdo con las instrucciones! Esto evitara que
surjan crujidos antes de tiempo. Repita le lubricacién y apriete los tornillos y tuercas flojas al menos una vez cada seis
meses.
9. El mueble nuevo puede emitir un olor natural de los materiales de fabricacion. El olor puede persistir hasta por tres
semanas desde el momento del montaje. Para reducir la intensidad del olor, se recomienda aspirar el articulo y ventilar la
habitacién. Estas acciones deben repetirse 3-4 veces al dia.

Antes da montagem:
1. Verifique o tipo e a integridade das pecgas da embalagem! Reclamagao somente por defeitos de fabricagcdo SEM
vestigios de montagem.
2. Guarde a embalagem e o manual antes de terminar a montagem! Se identificar que produto esta com defeito e
incompleto durante a montagem, &€ necessario guardar a embalagem até a visita do representante comercial da empresa.
3. Verifique o nimero de pecas de acessorios de acordo com a lista. O fabricante reserva-se o direito de fazer alteracoes
estruturais no produto, substituir acessorios e pegas por similares que nao prejudiquem a aparéncia e nao afetem as
propriedades funcionais do produto. Em caso de falta ou dano, destaque o nimero da pega que falta e informe a lojapara
que seja feita a substituigao.
4. Observe a sequéncia de montagem que esta nas instrugdes! A ndo observancia das instrugdes de montagem e de
operacgao do fabricante retira as obrigagcdes de garantia.
5. Escolha uma area plana para a instalagdo da cama! Com a curvatura do piso, podem ocorrer desvios na operagéo do

15



mecanismo de transformagao da cama, o que pode distorcer a forma do produto.

6. Nao realize a montagem da cama sozinho(a). Mova todas as pegas com cuidado, sem solavancos, coloque-as
firmemente, evite quedas e batidas!

7. Para mover o mével e suas pecgas, apenas levante-o um pouco. Isto evitara deformacao e quebra.

8. De acordo com o manual na montagem precisa lubrificar um mecanismo de elevagdo necessariamente. Isso permitira
evitar o aparecimento de ruidos prematuros. Repita a lubrificacao, aperte os parafusos e as porcas soltos pelo menos.

9. Méveis novos podem exalar o cheiro natural dos materiais dos quais sao feitos. O cheiro pode persistir por trés
semanas apos a montagem. Para reduzir a intensidade do cheiro, € recomendavel aspirar o produto e ventilar a area. Isto
deve ser feito 3-4 vezes ao dia.

Vor der Montage:
1. Uberpriifen Sie bitte das Aussehen und die Vollstandigkeit der Bauelemente in der Verpackung! Reklamationen wegen
einer Beschadigung der Bauelemente werden nur bei Produkten OHNE Montagespuren angenommen.
2. Bewahren Sie bitte die Verpackung und die Montierungsanweisungen bis Ende der Montage auf! Bei der Feststellung
von Mangelwaren im Prozess der Montage und einer Unvollstandigkeit des Produktes muss man die Verpackung bis zum
Moment aufbewahren, wenn ein Vertreter des Handelsunternehmens zu lhnen kommt.
3. Uberpriifen Sie die Anzahl der Bauelemente und der Beschlége laut der Liste. Das Herstellerunternehmen behélt sich
das Recht vor, konstruktive Anderungen im Produkt einzutragen, Beschlége und Kleinteile gegen gleiche Elemente zu
ersetzen, die das Aussehen nicht verschlechtern und die Funktionseigenschaften des Produktes nicht beeinflussen. Im Fall
einer Unvollstandigkeit oder eines Defektes, zeichnen Sie bitte die Nummer des abwesenden Bauelementes aus und teilen
Sie davon dem Lieferanten fir seinen Ersatz mit.
4. Halten Sie bitte die Ordnung der Montage ein, die in dieser Bedienungsanleitung angegeben ist! Wenn die
Montierungsanweisungen und Bedienungsanweisungen nicht eingehalten werden, erldschen die Garantieverpflichtungen
des Herstellerunternehmens.
5. Wahlen Sie eine flache Bodenflache fiir die Montage des Bettes! Wenn Verformungen des Bodens vorliegen, sind
Abweichungen in der Arbeit des Transformationsmechanismus des Bettes und Schiefstellungen der Form des Produktes
moglich.
6. Fihren Sie die Montage des Bettes zu zweit aus. Bewegen Sie alle Bauelemente vorsichtig, ruckfrei, legen Sie sie bitte
trittsicher, vermeiden Sie, dass sie fallen und geschlagen werden!
7. Bewegen Sie das Mdébel und seine Bauelemente nur wenig liipfend. Das lasst Verformungen und Briiche vermeiden.
8. Schmieren Sie die reibenden Teile der Vorrichtung wahrend der Montage, schrauben Sie geldste Bolzen und Muttern
nicht seltener als einmal im halben Jahr! Das lasst die Entstehung des friihzeitigen Knirschens vermeiden.
9. Das neue Mobel kann einen natirlichen Duft der Stoffe haben, wovon es hergestellt ist. Der Duft kann im Laufe von drei
Wochen ab dem Moment der Montage bleiben. Es wird empfohlen, das Produkt mit dem Staubsauger zu reinigen und den
Raum zu liften, damit die Intensitat des Duftes reduziert wird. Diese Handlungen muss man 3-4 Mal pro Tag ausfihren.

Mpiv ard Tn cuvapuoAdynon:
1. EAéyETE TNV €EUPAVION KAl TNV OKEPAIOTNTA TWV AVTOAAGKTIKWY OTn cucokeuaaia! ASiwaelg yia {nuid uévo o€ TTpoidvTa
XQPIZ ixvn ouvapuoAdynong.
2. AloTnpAOTE TN CUCKEUAaia Kal TIG 0dnyieg HEXPI TO TEAOG TNG cuvapuoAdynong! Eav katd mn diadikagia cuvapuoAdynong
EVTOTTIOTEI EAATTWHATIKO KA EANITTEG TTPOIOV, €ival ATTAPAITNTO Va dIOTNPACETE TN CUCKEUACIA PEXPI VA £POEI EKTTPOTWTTOG
TNG EUTTOPIKAG ETAIPEIAG O€ GAG.
3. EAéyETe TOV apIBPo Twv £€apTNUATWY UAIKOU oUP@wva pE TN AioTa. O KaTaoKeuaoTAG dlaTneEi To dIKaiwpa va KAVEl
aAAay€g oTo oxedIOTNO TOU TTPOIOVTOG, VA AVTIKATAOTHOE! €EaPTAUATA Kal EEOTTAICNO PE TTAPOPOIA TTOU eV ETTIOEIVIOVOUV
TNV Eu@AvIoN Kal Oev eTTNPEALOUV TIG AEITOUPYIKEG IDIOTATEG TOU TTPOIOVTOG. 2€ TTEPITITWON aTEAOUGS 1 BAABNG, KAVTE KUKAO
OToV aPIBPG TOU EAAEITTOVTOG THANATOG KAl EVAPEPWOTE TO KATACTNUA VI TNV AVTIKOTACTAON TOU.
4. AkoAouBnoTe Tn o€1Ipd CUVAPPOAOYNONG TTOU TTAPEXETAI € AUTO TO gyxeIpidio! H un Thpnon Twv odnyiwyv
OuVapPUOAGYNONG Kal AEITOUPYIAG aKUPWVEl TNV £yyUnaon TOU KATOOKEUAOTH.
5. Na va eykataoTAoETE TO KPERATI, ETTIAEETE pIa eTTITTESN €TTIQAVEIQ TOU dATTEDOU! Mg KAPTTUAGTNTEG BaTTEDOU, gival TTIBAVEG
aTTOKAIOEIG OTN A&ITOUPYia TOU PNXOVIOPOU PETAOXNUATIOPOU KAIVNG KOl TTAPOUOPPUOEWY OXUATOG TTPOIOVTOG.
>uvappoAoynaoTe To KPERATI padi.
6. MeTaKIVAOTE TIPOCEKTIKA OAA T UAIKA, XWPIG VO XTUTTAOETE, TOTTOBETAOTE TA e ACPAAEIQ, ATTOQUYETE TNV TITWON KAl TNV
Tpoéokpoucn!
7. MeTakivioTe Ta £TTITTAQ Kail Ta Jépn Tou Aiyo aveBaivovTag Ta. AuTo Ba eEaAeiyel TIG TTApAPOPPWOEIG Kal TIG BAABEG.
®povTioTe va AITTAVETE TO PNYXAVIOPO aviywwong KOTa Tn cuvapuoAdynon cUp@wva e Tig odnyieg! Auto Ba atmmoguyel To
TTPOWPO TOIUTTNUA.
8. ®povTioTe va AITTAVETE TO PNXAVIOUO aviywaong Katd Tn ouvapuoAdynon cUpgwva pe Tig odnyieg! Autd Ba atmo@uyel To

16



TTPOWPO TOIPTINHA. AITTAVETE €K VEOU, OQIETE Ta XaAapd PTTOUAGVIA Kal Ta TTagiudadia TOUAGXIOTOV Jia @opd KABE £E1 uAVEG.
9. Ta véa ETMITTAQ UTTOPEI VA EKTTEUTTIOUV MIA QUOIKF HUPWBI& UAIKWYV aTTd Ta OTTOIa €ival KaTaokeuaopéva. H pupwdid ytropei
va dIoPKETEl £WG KAl TPEIG ELOOPABES aTTO TNV NUEPOMNVIa auvapuoAdynong. MNa va YEICETE TNV €vTaon TNG OOUAG,
OUVIOTATAI VO KABAPICETE Y€ NAEKTNPIKI GKOUTTA TO TTPOIOV KAl va AgPICETE TO OWHATIO. AUTA Ta BrANATA TTPETTEI VO
emavaAauBavovrtal 3-4 @opEG TNV NUEPQ.

Pirms montazas darbiem:
1. Parbaudiet detalu izskatu un pilnibu iepakojuma! Prasibas par to bojajumiem tikai produktiem BEZ montazas darbu
pedam.
2. Saglabajiet iepakojumu un instrukciju ITdz montazas darbu beigam! Ja montazas procesa tiek atklats produkta defekts un
nepilniba, Jums ir jasaglaba iesainojums, Iidz tirdzniecibas uznémuma parstavis atbrauks pie Jums.
3. Parbaudiet piederumu skaitu atbilstoSi sarakstam. Razotajs patur tiesibas veikt izstradajuma konstruktivas izmainas,
nomaintt piederumus un metalizstradajumus ar analogiem, kuri nepasliktina izskatu un neietekmé produkta funkcionalas
Tpasibas. Nepilnibas vai bojajumu gadijuma apvelciet triksto$as dalas numuru un informéjiet veikalu par tas nomainu.
4. I1zpildiet Saja instrukcija noradito montazas kartibu! Montazas un lietoSanas instrukcijas neievéro$ana anulé razotaja
garantijas atbildibu.
5. Lai uzstadttu gultu, izvélieties lTdzenu gridas virsmu! Pie gridas izliekumiem ir iesp&jamas novirzes gultas parveidoSanas
mehanisma darbiba, izstradajuma formas deformacijas. Gultas montazas darbus veiciet divata.
6. Parvietojiet visas detalas uzmanigi, bez raustidanas, novietojiet tas drosi, izvairieties no vinu kriSanas un triecieniem!
Parvietojiet mébeles un to dalas, tikai nedaudz pacelot. Tas novérsis deformacijas un lGzumus.
7. Montazas laika noteikti ieellojiet pacélaja mehanismu saskana ar instrukcijam! Tas laus izvairties no priekS$laicigas
ClkstéSanas. Atkartoti ieellojiet, pievelciet valigas skrives un uzgrieZznus vismaz reizi seSos ménesos.
8. Montazas laika noteikti ieel|ojiet pacélaja mehanismu saskana ar instrukcijam! Tas |aus izvairities no
priek$laicigas CikstéSanas. Atkartoti ieellojiet, pievelciet valigas skrives un uzgrieZnus vismaz reizi seSos
meénesos.
9. Jaunas mébeles var izdalit dabisku smarzu no materialiem, no kuriem tas izgatavotas. Smarza var ilgt [1dz trim nedélam
no montazas datuma. Lai samazinatu smakas intensitati, ieteicams produktu nostkt ar puteklu stcéju un izvédinat telpu.
Sts darbibas jaatkarto 3-4 reizes diena.

inainte de asamblare:
1. Verificati aspectul si integritatea detaliilor din pachet! Cererile pentru daunele lor sunt acceptate numai pentru produse
FARA urme de asamblare.
2. Pastrati ambalajul si instructiunile pana la sfarsitul asamblarii! La detectarea defectelor in procesul de asamblare si daca
produsul este incomplet, este necesar sa pastrati ambalajul pana cand reprezentantul companiei comerciale va viziteaza.
3. Verificati numarul de detalii si accesorii conform listei. Producatorul isi rezerva dreptul de a face modificari constructive
ale produsului, de a inlocui fitingurile si hardware-ul cu altele similare, care nu degradeaza aspectul si nu afecteaza
proprietatile functionale ale produsului. Daca exista o lipsa sau o defectiune, incercati numarul detalii lipsa si informati
magazinul sa o inlocuiasca.
4. Urmati procedura de asamblare data in aceast instructiune! In caz de nerespectare a instructiunilor de asamblare si
utilizare, obligatiile de garantie de la producator sunt eliminate.
5. Pentru a instala patul, alegeti o zon& plata a podelei! in cazul curburii podelei, abaterile sunt posibile in functionarea
mecanismului de transformare a patului si distorsiuni ale formei produsului.
6. Se recomanda ca doua persoane sa efectueze asamblarea patului. Mutati cu atentie toate detaliile, fara smucituri, le
puneti stabil, evitati caderi si lovituri lor!
7. Mutati mobilierul si detaliile acestuia, ridicand doar usor. Aceasta va elimina deformarile si defalcari.
8. Asigurati-va ca lubrifiati mecanismul de ridicare in timpul asamblarii, conform instructiunilor! Aceasta va ajuta la evitarea
aparitiei scartaitului prematur. Repetati lubrifierea, strangeti suruburile si piulitele slabite cel putin o data la sase luni.
9. Mobilierul nou poate avea un miros natural al materialelor din care este fabricat. Mirosul poate persista timp de trei
saptamani de la momentul asamblarii. Pentru a reduce intensitatea mirosului, se recomanda aerisirea produsului si
ventilarea camerei. Aceste actiuni trebuie repetate de 3-4 ori pe zi.

Enne kokkupanemist:
1. Kontrollige pakendis olevate detailide valimust ja terviklikkust! Nende kahjuga seotud pretensioone aktsepteeritakse
ainult ILMA kokkupanemisjalgedeta toodete puhul.
2. Séilitage pakend ja juhised kuni kokkupaneku I6puni! Diivani kokkupanemisel toote praagi ja mittekomplektsuse
tuvastamisel pakend on vajalik sailitada kuni kaubandusettevotte esindaja teie juurde tulekuni.
3. Kontrollige detailide ja furnituuri arvu vastavalt loendile. Tootja jatab endale diguse teha tootes konstruktsioonilisi

17



muudatusi, vahetada furnituur ja peenraud sarnaste vastu, mis ei halvenda valimust ega mojuta toote funktsionaalseid
omadusi. Puuduse vai rikke korral, margistage puuduva detaili number imber ja vétke asendamiseks Uhendust
kauplusega.

4. Jargige selles juhendis antud kokkupanemise jarjestust! Kokkupanemis- ja kasutusjuhendi mittejargimisel, kaotab tootja
garantii kehtivuse.

5. Diivani paigaldamiseks valige tasane pdrandapind! Pdranda kumerusel véib esineda kdrvalekaldeid
diivanvoodi/tugitoolvoodi transformatsiooni mehhanismi t60s, toote kuju moonutusi.

6. Pange diivan kokku kahekesi. Liigutage koiki detaile ettevaatlikult, ilma tdmblusteta, asetage need kindlalt, valtige nende
kukkumist ja 166mist!

7. Liigutage mooblit ja selle detaile, tdstes vaid veidi. See hoiab ara deformatsiooni ja purunemise.

8. Maarige kindlasti tdstemehhanismi kokkupanemise ajal vastavalt juhendile! See hoiab ara enneaegse krigisemise.
Korrake maarimist, pingutage silmnahtavalt lahtised poldid ja mutrid vahemalt kord kuue kuu tagant.

9. Uus modbel voib materjalidest, millest see on valmistatud, eraldada loomulikku I6hna. Léhn vaib pusida kolme nadala
jooksul alates kokkupaneku hetkest. Lohna intensiivsuse vahendamiseks on soovitatav toode tolmuimejaga imeda ja ruumi
tuulutada. Neid toiminguid tuleb korrata 3-4 korda paevas.

Items required for assembly is listed below/ Para el ensamble usted necesitara/ Para montagem, vocé precisara/
Fir die Montage brauchen Sie Folgendes/T'ia Tnv ouvappuoAdynon 8a xpeidoteite/ Montazas darbiem
nepiecieSams/ Pentru asamblarea veti avea nevoie de/ Kokkupanemiseks vajate:

Screwdriver /

Chave de fenda estrela / Destomillador de Estrella /
Kreuzschraubenzieh / Katoaidl eyk&poiag KeQaAng /
Skravgriezis krusta / Surubelnita cu cap /
Ristpeaga kruvikeeraja

Open-end Wrench Ne13 /
Chave de boca Ne13 / Llave fija Ne13 /
Offener Schraubenschlissel Ne13 /
KA&16i avoikToU TUTTou ap. 13/
Tapatsléga Nr. 13 / Cheie deschisa nr. 13 / Mutrivoti nr 13
Boxcutter /

Estilete / Cuchillo de papeleria /
BlUromesser / Maxaipi / xapTIKwv /
Kancelejas Nazis / Cutit de papetarie /
Kirjatarvete nuga
Scissors /

Tijeras / Tesoura /

Schere / WaAidia /

Skéres / Foarfece / K&arid

Machine oil/lubricant e.g. WD-40/silicone spray /
Aceite de instrumentos/grasa del tipo WD-40/Spray de
silicona /

Oleo de maquina/graxa tipo WD-40/spray de silicone /
Maschinendl/Schmierstoff des Typen WD-40/Silikonspraystoff /
NG&dI unxavig/ompél ypdoou WD-40/tUtToU GIAIKOVNG /
Masinu ella/WD-40 tipa smérviela/silikona aerosols /

Ulei de motor/spray tehnic lubrifiant tip WD-40/spray siliconic
Masinadli/WD-40 maardeaine/Silikoonmaéare sprei

18



Paper Towel /
Toalha de papel / Papel absorbent /
Papierhandtuch / Xaptotretaéra/
Papira dvielis / Prosop hartie / Paberratik

Tape Measure /
Fita métrica / Cinta métrica /
Messband / PouAéta /
Rulete / Ruletd / Md6dulint

19






21




6) Leg Parts No.1

22



Leg Parts No.2

7)

KF36

KF36
\\\\______

Leg Parts No.3

5)

KF54
-

23



9) Leg Parts No.4

@\

KF40

{

\KF31 KF39 Ne13

10) Leg Parts No.5

24




Leg Parts No.6

o
-
1 2) Leg Parts No.7
e E j\
KF40 No13
s
_KF55 KF39 )
o

25



Leg Parts No.8

13)

Leg Parts No.9

26



15)

8l

Leg Parts No.10

KF40
KF81 Ne13
ks
KF80 KF39
. /
-
e
16) Leg Parts No.11

27



1 7) Leg Parts No.12

28



19)

=
¥

N

20)

N\

29



- h
21 ) Installing the cover on the side-hars before attaching the headboard is only for beds

Naomi, Emma, Rosalie, Merelin Premier

2|| =3

Align the seams of the Fasten the ends of the Fasten the upper end of | | Spread the cover evenly [ | Fasten the lower end of [
cover with the cormers of oover I|||.' COVEr On I|1|; COrMeTs an I|1|.' x'i|.||,:-'|1i|'r:c I_|||.: cover

the side-bhars

(~

22)

/'_ Do not unscrew the edge row of serews (if applicable)! \\
Mao desaperte os parafusos da fila extenor (se existirem)!
iMNo desatornille los tormillos de la [la exterior (s1 los hay)!
Die dufiere Reihe der Schrauben nicht ausschrauben (wenn sie vorhanden sind)!
Munv Zephdmoste iy sfwtepun ypoapprn oy (eay vmapge)!
MNeskruvepet argjo skruviu rindu (ja tada ir)!
Mu desurubat rindul exterior al suruburilor (dacd exista)!
k Arge keerake lahti viimast kruvide rida (kui on olemas)! _/

30



7

l\\\\\\\\\\'n\\mu\n\\\n\in
LIy

) l!illl!ill]ll!illl!ll!l

LR,

31




l'\\\\\\\\\\\\\\\
%).'.i',’,ﬁ',!ﬁ’,ﬁ'),l'

M8x20

32



27)

33




AN >

-

/ The parts and assembly procedure may vary depending on the configuration of the lifting \
mechanism, please see the base certificate,
O kit e procedimento da montagem pode variar conforme modificacio do mecanismo de elevagio ver
passaporte,
Los componentes ¥ la secuencia de montaje pueden variar en funcién del modelo de mecanismo de
clevacién. Consulte ¢l documento de informacion del somier.
Die Komponenten und das montageverfahren kinnen je nach Konfiguration des hebemechanismus, siche
Basiszertifikat.
To mhpeg oet Ko geIpd auvappok o oNg propel v otKiLel ovdioye Pe Y TPOToTeinar Tou
P pon avigans. B, o dafemimo g faong
kFoomplektacija un montiZas sectha var atdkirties atkaribd no pacelianas mehanisma modifikdcijas. Skatiet
pamatnes pasi
Configuratia $i procedura de asamblare depinde de modificarea mecanismului de ridicare. A se vedea

pasaportul bazei patului

Komplektsus ja kokkupaneku jirjestus vaivad olenevalt tostemehhanismi modifikatsioonist erineda, Vi
aluse pass

34




31)

32)

The confipuration and assembly sequence may vary depending on the
madification of the lifting mechanism. See

passpart of the base,

To remaove gas-lift unit you should;

1) slide a flat serewdriver under the metal mounting bracket;

2) lift the bracket up;

31 remove the gas-lift unit mount from the stud;

4) repeat on the backside,

O conjunto e a sequéncia de montagem podem ser alterados dependendo da
modificagdo do mecanismo de elevagio, ver passaporte da base para remover
0 amortecedor a gas:

11 coloque uma chave de fenda embaixo do suporte de metal;

2) levante o suporte para cima

3) remava o suporte do amortecedor do pino;

&) repita do lado inferior

La composicion de las piczas v la secuencia de montaje puede

variar en dependencia de la modificacion del mecanismo de elevacion.
Consultar ¢l pasaporte de la base, Para retirar el amortiguador de gas

haga lo siguicnte:

11 Cologue un destornillador de paleta debajo de la pinza de sujecion metilica
2) Levante la pinza de sujecion hacia arriba

3) Retire la fijacion del amortiguador del vastago

4) Repitalo por el lado inferior

Die Komplettierung und die Montageordnung kdnnen sich abhingig der
Maodifikation

der Hebevorrichtung dindern. Siehe den Erzeugnisspass der Platte.

Um die Gasfeder abzumontieren:

1} Positionieren Sie den flachen Schraubenzieher unter die Metallschelle der
Festigung;

2) Heben Sie die Schelle;

3) Wehmen Sie die Festigung der Gasfeder vom Nagel ab;

4) Wiederholen Sie von der unteren Seite.

H oossd fioinet ko T Seladl s oAy TaTic Lo oot Wi ik LBy aveikos




Do not attempt to fold the gas-lift unit before installing it.

Make sure the gas-lift unit is installed correctly (rod end down). Using of gas-lift units without a mattress
on the frame is prohibited and traumatic. When folding beds for the first time, in some cases a little effort
is required. Close the frame without fear damaging the gas-lift units, if the frame does not close with two
units installed, this may be due to the insufficient weight of the purchased mattress.

It is recommended:

1. To remove one of the gas-lift units. Lower the bed frame with the mattress installed on it.

2. To carry out the same with a second gas-lift unit.

3. Place both units on the lifting mechanism and lower the frame.

This will eliminate the difficulty of folding the bed.

No intente desplegar el elevador de gas antes de instalarlo en el producto. Asegurese de que el elevador de gas esté instalado correctamente (con el
vastago hacia abajo). Se prohibe el despliegue de los elevadores de gas sin el colchén en el bastidor, es peligroso y puede causar traumas. Al desplegar
la cama por primera vez en algunos casos se requiere un pequefio esfuerzo. Cierre el bastidor sin temor de dafar los amortiguadores. Si el bastidor no
se cierra con los dos elevadores de gas instalados, esto puede deberse al peso insuficiente del colchén que ha comprado.

Se recomienda:

1. Retire uno de los elevadores de gas. Baje el bastidor de la cama con el colchén colocado.

2. Realice un procedimiento similar con el segundo elevador de gas.

3. Instale ambos elevadores en el mecanismo de elevacion y baje el bastidor.

Esto eliminara la dificultad al desplegar la cama.

Nao tente dobrar o elevador de gas antes de instala-lo no produto.

Certifique-se de que instala um elevador de gas (haste para baixo). A adigao de elevadores de gas sem colchao na estrutura é proibida e traumatica. Ao
dobrar camas pela primeira vez, em alguns casos é necessario um pouco de esforgo. Feche o quadro sem medo de danificar os amortecedores. Se a
estrutura ndo fechar com dois elevadores a gas instalados, isso pode ser devido ao peso insuficiente do colchao adquirido.

E recomendado:

1.Remova um dos elevadores de gas. Abaixe a estrutura da cama com o colchao instalado nela.

2.Faga o mesmo com o segundo elevador de gas

3.Instale os dois elevadores de gas no mecanismo de elevagao e abaixe a estrutura

Isso eliminara as dificuldades de dobrar a cama.

Versuchen Sie nicht, die Gasfeder zusammenzulegen, bis sie im Produkt montiert wird. Stellen Sie fest, dass die Gasfeder richtig montiert wurde (mit der
Stange nach unten). Das Zusammenlegen der Gasfedern ist auf dem Rahmen ohne Matratze verboten und verletzungsgefahrlich.

Beim Zusammenlegen der Betten muss man zum ersten Mal in einigen Fallen eine nicht groRe Muhe aufwenden.

Schlielen Sie den Rahmen ohne Angst, die StoRdampfer zu beschadigen. Wenn der Rahmen mit zwei montierten

Gasfedern nicht geschlossen wird, kann es mit dem ungenligenden Gewicht der gekauften Matratze verbunden sein.

Folgendes wird empfohlen:

1. Eine der Gasfeder abzumontieren. Den Rahmen des Bettes mit der darauf gelegten Matratze zu senken.

2. Die gleiche Handlung mit der zweiten Gasfeder auszufiihren.

3. Die beiden Gasfedern auf der Hebevorrichtung zu montieren und den Rahmen zu senken.

Das beseitigt Schwierigkeiten mit dem Zusammenlegen des Bettes.

36



Mnv emmixeIpAoETE va DITTAWOETE TN povada aviywaong aEPIoU TIPIV TNV EYKATAOTACETE.

BeBaiwbeite 611 N povdada aviywaong agpiou £xel eykaTaoTabei cwoTd (Akpo paBdou TTPog Ta KATW). XpNOIKOTIoinan ol Jovadeg aviywaong agpiou Xwpig
oTpwua oTo TAaiolo atrayopelovTal kal TpaupaTijovTal. OTav avadITTAWVETE Ta KPERATIO VIO TTPWTN POPA, OE OPICUEVEG TTEPITITWOEIG ATTAITEITAI Aiyn
mpooTdBeia. KAgioTe To TTAQICI0 XWPIiG @OBO va KATAOTPEWETE TIG HOVAdEG aviywaong agpiou, Av To TTAQiI0 Oev TO KAVEI KAEIOTE pe dUO JovAdEG
EYKATEGTNUEVEG, QUTO UTTOPET VA OPEIAETAI GTO AVETTAPKEG BAPOG TOU AYOPATUEVOU OTPWHATOG.

uvioTdrai:

1. ApaipéaTe €va atd Ta eAatipia agpiou. MNa va XaunAWOETE TO TTAAICIO TOU KPEBATIOU PE TO OTPWHA TTOU TOTTOBETEITAI TTAVW TOU.

2. EkteAéoTe TV idla evépyela pe To BeUTEPO EAATHPIO aEPiOU.

3. TorroBetioTE Ta BUO €AATHPIA AEPIOU OTN GUCKEUN avUywaong Kal XOUNAWOTE TO TTAQITIO.

AuTo e€aleipel TIG BUTKOAIEG PE TNV avadiTTAwan Tou KpeRaTiou.

Isso eliminara as dificuldades de dobrar a cama.

Neméginiet salocit gazes atsperi, l1dz tas ir uzstadits produkta. Nemiet véra, ka gazes atspere tika uzstadita pareizi (ar stieni uz leju).

Gazes atsperu lociSana uz ramja bez matraca ir aizliegta un bistama traumam. Saliekot gultas Pirmo reizi, dazos gadijumos ir nepiecieSams térét ne
daudz palu. Aizveriet rami, nebaidoties sabojat amortizatorus. Ja ramis ar divam montétam gazes atsperém nav aizveérts, tas var bat saistits ar iegadata
matraca nepietiekamo svaru.

leteicams sekojosais:

1. Nonemiet vienu no gazes atsperém. Lai nolaistu gultas rami ar uz ta uzlikto matraci.

2. Veiciet to pasu darbibu ar otro gazes atsperi.

3. Uzstadiet divas gazes atsperes uz Pacel$anas ierices un nolaidiet rami.

Tas novérs gritibas ar gultas lociSanu.

Nu incercati sa pliati amortizorul cu gaz inainte de a-l instala pe produs.

Asigurati-va ca amortizorul cu gaz este instalat corect (cu tija orientata in jos). Adaugarea amortizoarelor cu gaz fara saltea pe cadru este interzisa si
traumaticd. Cand pliati patul pentru prima data, in unele cazuri este necesar s faceti un efort mic. Inchideti cadrul fara teama de a deteriora
amortizoarele. Daca cadrul nu se inchide cu doua amortizoare cu gaz instalate, aceasta poate rezulta din greutatea insuficienta a saltelei achizitionate.
Recomandairi:

1. Scoateti unul dintre amortizoare cu gaz. Coborati rama patului cu salteaua instalata pe ea.

2. O procedura similara trebuie efectuata cu cel de-al doilea amortizor cu gaz.

3. Instalati ambele amortizoare cu gaz pe mecanismul de ridicare si coborati cadrul.

Aceasta va elimina dificultatile legate de plierea patului.

Arge plilidke gaasitdstukit enne tootele paigaldamist kokku voltida.

Veenduge, et gaasitdstuk oleks digesti paigaldatud (varva all). Gaasitdstukite voltimine ilma madratsita raamile on keelatud ja traumaatiline. Voodite
esmakordsel voltimisel tuleb mdnel juhul veidi vaeva naha. Sulgege raam, kartmata amortisaatorite kahjustamist. Kui raam ei sulgu kahe paigaldatud
gaasitdstuki korral, vdib pdhjuseks olla ostetud madratsi ebapiisav kaal.

Soovitatav:

1.Eemaldage ks gaasitdstukidest. Langetage voodiraam koos sellele paigaldatud madratsiga.

2. Tehke sama protseduur teise gaasitdstukiga.

3. Paigaldage mélemad gaasitdstukid tdstemehhanismile ja langetage raam. See valistab voodi voltimise raskused

:
33)

37




34)

This step refers only to beds with a removahle case and rails fully upholstered with technical fabric! If
rails are upholstered with furniture fabric or faux leather go to p. 38,
[sto ¢ apenas para as camas com uma capa removivel ¢ barras totalmente estofadas em tecido téenico! Sc a barra
csta forrada com o tecido ou eco couro- scgue para o ponto 38
iSolo para camas con funda extraible v bastidores completamente tapizados con lona de algodeén! 5i ¢l bastidor
del muehle es de tela o cuero sintético, vaya al paso 38,
Mur fiir Betten mit entfernbarem Berug und Zargen, die viillig mit Padding bezogen sind!
AUTO UEEL JOvVo Fin KPEITIO JE oo o LEVE KOATLIITI Ko SRy TANPE ETEVHUIEVTL LE TEQTKD Tipasp!
Edv to apdyis Eivon eTeviupévo e Tpnan EXimiemy 1 okoADykd SEpun - TpoympnoTe oto [y 38
Tas ir parcdzgts tikai gultim ar nopemamicm pirvalkicm un apaltapdm, kas pilntha apéitas ar tchnisko audumu!
Ja apaltapa ir apdarcs audumi vai cko-ada - parejict uz 38 darbibu
Punciul acesta este numai pentru paturi cu acopente detasabild si cadru tapitat complet in fesatura tehnicd! Daca
cadru este tapifat in tesaturd de mobilier sau picle ecologica, refenti la punciul 38,
Etapp ainult eemaldatavate katetega ja iileni tehnilise kangaga polsterdatud tsargatega vooditele! Etapp ainuli

eemaldatavate katetega ja lileni tehnilise kangaga polsterdatud tsargatega vooditele! Kui tsargad on
k maoblikangast vii dkonahast, jitkake punktiga 38, j

38



36)

(ioo)

=

| ATAN

F/_ This step refers only to beds with a removable case and rails fully upholstered with technical fabric! \
Isto ¢ apenas para as camas com uma capa removivel e barras totalmente estofadas em tecido téonico!
iSolo para camas con funda extraible v bastidores completamente tapizados con lona de algodén!
Mur fiir Betten mit entfernbarem Berug und £argen, die viollig mit Padding bezogen sind!

AUTO UEMEL POVo Fin KPERITIO LE oo ot LEVE KA LIITE Kol GOOyLn TANPE ETEVEUIEVT LE TEQTKD tipasp!

[as ir paredzEts tikai gultdim ar nopemamiem parvalkiem un apaltapam, kas pilnThd apétitas ar tehnisko audumu!

/ Punctul acesta este numai pentru paturi cu acoperire detasabild i cadru tapitat complet in tesdturd tehnica!

Etapp ainult eemaldatavate katetega ja Gleni tehnilise kangapa polsterdatud tsarpatega vooditele! _./

37) N

)%1 2| =3

Align the seams of the || Fasten the ends of the || | Fasten the upper end of | | Bpread the cover evenly on| | | Fasten the lower end of | |
cowver with the corners of caver the cover an the cormers the side-bars the cover
the side-bars

39




38)

[
g%

39)

o=

If mecessary, the choth specimen cam be ent ol or tucked under a removable caver’
Hi e necesarice, o meesim del material se pucde reconar o ccultar debage de la funda remosihle
Lima amostra de material pode ser cortada ou dobrada sob ama tampa remowvivel, se necessdno
L Falle dir Motwerkdigken Eann das Stollinoster absgeschminen oder i den emtferbaren Berog pestopll wanden
E ey sivay emmpocl o, S o pmopel o onsl o ve ronoflsonyiie] bt ooxed to apon ot seo sdoon pgin
Mepiccictambhas godljumil, materifila paraugn var nogriest vai ielikt ze=m nopemama pérvalika
[k exie mecesar, un esantion de jesiburd poale i s sso ascuns sub acoperire detasabild
ajadusel saab Kangamiindi=t fira Kigata v comallada cemaldatasva Kate alla

~

Width Weight
<120cm 5-30kg

140-200 cm | 10-50kg

40




41)

41



42)

You should lubricate the moving parts of the mechanism at
least 2 times per vear /
Debe lubricar las partes con fniceion del mecanismo al menos 2
veees al afio /
Precisa fazer um Lubrificar as partes moveis do mecanismo pelo
menos 2 vezes por ano’
Man muss Schmieren die reibenden Teile der Vormichtung nicht
seltener als2 Male im Jahr durchfithren./
B mpemen vie AMToivVETE To KIVOTLLEVE PEPT] TOU LWNJovIoLoD
TouhiyeTov 2 popés To ypovo |/
Jums vajadz&tu ice]lot mehanisma kustigas dalas vismaz 2 reizi
gada /
Este necesar sa lubrifiati partile de frecare ale mecanismului de
cel putin 2 ori pe an /
Mehhanismi hédrduvaid osi tuleks méirda vihemalt 2 korda
adsta tagant

Version Ne3 from 28.04.2022

42




